Appendix A
2015 ROWD



5300 Aviation Drive | Redding, CA 96002
Phone 530.223.2585 | Fax 530.223.1145
info@vestra.com | www.vestra.com

GIS, Environmental, & Engineering Services

April 29, 2015

71318

Jeremy Pagan, P.E.

California Regional Water Quality Control Board
Central Valley Region

364 Knollcrest Drive, Suite 205

Redding, CA 96002

RE: Response to Letter dated 10 February 2015 Requesting Revised ROWD
Grizzly Ranch Development
Plumas County, California

Dear Mr. Pagan:

The Grizzly Ranch Community Services District and Grizzly Ranch Golf Club LLC have prepared
this document in response to the request by the Regional Water Quality Control Board dated 10
February 2015 for a revised Report of Waste Discharge for facilities associated with the Grizzly
[...]
4 WRF Effluent Infrastructure
5 Grizzly Ranch Golf Club Irrigation Water Summary
6 Wet Well Schematic
7 Vicinity Map
8 Soils
APPENDIX

A Arsenic Monitoring Database



1.0 BACKGROUND

The Grizzly Ranch Development is located in Plumas County, on Grizzly Road, approximately
two miles north of Highway 70. The intersection of Grizzly Road and Highway 70 is
approximately two miles east of the town of Portola. The Grizzly Ranch Development consists
of 380 single-family homes (at full build-out), an 18-hole golf course, a golf clubhouse, and
limited commercial facilities (stores, shops, and offices). Currently, the development supports
approximately 65 homes, golf course, clubhouse, and commercial facilities. Most homes serve as
vacation homes and rentals and are occupied sporadically, mostly during the summer season.
The Wastewater Treatment/Water Reclamation Facility (WRF) associated with the development
cannot operate efficiently until the equivalent of 30 full-time homes (approximately 6,000 gallons
per day) is reached. Until such time, the Grizzly Ranch Community Services District (GRCSD)
hauls wastewater from the facility to a permitted receiving facility. This is not anticipated to
occur for some time.

The GRCSD was formed in November 2003 to oversee the operation, maintenance, and
monitoring of the wastewater collection, treatment, disposal, recycled water production system,
and domestic water supply for the Grizzly Ranch Development. The GRCSD provides sewer
and potable water supply services to domestic and commercial users within the GRCSD’s
jurisdiction. The domestic water treatment facility is supplied by Wells 9M, 3P2, and 1P.
GRCSD treats the water with an adsorbent media prior to distribution. The media must be
backwashed periodically to minimize water treatment system pressure loss. Backwash water is
discharged to the irrigation pond. The GRCSD is a public entity in accordance with Section
53090 et seq. of the California Government Code.

The Grizzly Ranch golf course is owned by the Grizzly Ranch Golf Club (GRGC) and is
responsible for the application of irrigation water to the golf course, including future recycled
water. Irrigation water for the golf course is currently supplied by wells onsite owned by the
GRGC and surface water from Big Grizzly Creek. Once operating, recycled water from the
WRF will provide about 10 percent of the total supply of irrigation water for the golf course.
Backwash water from the potable water supply treatment is also recycled and used for irrigation.

1.1 Regulatory History

GRCSD submitted a Report of Waste Discharge (ROWD) in June 2003 to cover wastewater
collection, treatment, treated wastewater discharged to Big Grizzly Creek, and the recycling of
treated wastewater at the GRGC.

The original site permit (WDR Order R5-2005-0170/NPDES CA0085162) addressed the
application of recycled wastewater and filter backwash to the golf course, as well as the NPDES
permit for the planned discharge of effluent during the winter season to Big Grizzly Creek. The
original site permit also required the discharger to monitor backwash water for arsenic.

The California Regional Water Quality Control Board (RWQCB) adopted Water Recycling

Requirements (WDR Order R5-2007-0001) in early 2007. The RWQCB then rescinded WDR
Order R5-2005-0170/NPDES CA0085162 and adopted WDR Otrder R5-2011-0081/NPDES

P:\Projects\2013\71318 Grizzly Ranch CSD Support\ROWD\Grizzly Ranch Dev_ROWD_033115.docx 1



CA0085162 on December 1, 2011. The permit addressed the planned discharge to Big Grizzly
Creek and contained a brief discussion of the discharge to the irrigation pond.

The GRCSD proposed amendments and provided clarification to the two permits in July 2013;
however, a Notice of Violation was received from the RWQCB on January 7, 2014. The NOV
stated that GRCSD was in violation of the arsenic effluent concentration limit of 10 ug/L
specified within Waste Discharge Requirements (WDR) Order R5-2011-0081 for the discharge
of arsenic in filter backwash water to the golf course irrigation pond. The GRCSD responded to
the concerns outlined in the NOV, including clarifying the current ownership of the Grizzly
Ranch water infrastructure, on January 27, 2014.

The RWQCB responded with a request for additional information in a letter dated March 7,
2014. To address this request, the GRCSD submitted a work plan for the characterization of the
filter backwash water on March 27, 2014. The work plan was approved by the RWQCB via
email in April 2014. The results of the filter backwash characterization and additional
information were included in a letter to the RWQCB dated September 8, 2014.

Upon review of the backwash characterization letter, the RWQCB issued Review of Filter Backwash
Characterization Study, Waste Discharge Requirements Order R5-2011-0081 (NPDES No. CA0085162),
Grizzly Ranch Community Services District — Grizzly Ranch Wastewater Reclamation Facility, and Water
Recycling Requirements Order R5-2007-0001, Grizzly Creek Golf Course 1L.C, Grizgly Ranch, Plumas
County, dated February 10, 2015. This letter concurred with the facts submitted by the GRCSD
in the September 8, 2014, letter and requested GRCSD to submit a revised ROWD by March
20, 2015, to address sources of waste discharge to land within the GRCSD and GRGC service
area. This ROWD responds to that request.

1.2 Facility Description

The water infrastructure at the Grizzly Ranch Development consists of a water treatment plant,
wastewater treatment and reclamation facility, golf course irrigation and water feature system,
domestic and irrigation supply wells, and surface water pumping plant.

1.2.1 Ownership and Responsibility

Responsibility for these components is split between the GRCSD and GRGC. A schematic of
the various components showing areas of responsibility is included as Figure 1.

The following components of the domestic water supply system and wastewater infrastructure
are the responsibility of the GRCSD:

Domestic Wells 1P, 3P2, and 9M

Domestic water treatment plant

Water storage tank

Wastewater Treatment/Water Reclamation Facility (WRF)

Piping between Wells 3P2, 9M, 1P and the treatment system, water treatment plant,
water storage tank, WRF, and drinking water distribution system

¢ Joint responsibility with GRGC for Big Grizzly Creek influent/effluent pipe and booster
pap

P:\Projects\2013\71318 Grizzly Ranch CSD Support \ROWD\Grizzly Ranch Dev_ROWD_033115.docx 2



“a

i . o

Abandoned Monitoring Well CSD Responsibility Pipeline ~ GRGC Responsibility Area (Golf Course Water Feature)
€SD Responsibility Well GRGC Responsibility Pipeline [ CSD/GRGC Responsibility
GRGC Irrigation Well — — = - CSD/GRGC Responsibility Pipeline Grizzly Ranch Golf Course
Inactive Monitoring Well - CSD Responsibility Area I:l Grizzly Ranch CSD Boundary FIGURE 1
(YESTRA v
Feot GRIZZLY RANCH
SOURCE: MICROSOFT 2010 e 10y PLUMAS COUNTY, CALIFORNIA

P:\GIS\71318\ROWD\71318_SiteMap.mxd




The following components of the water and recycled wastewater infrastructure are the
responsibility of the GRGC:

Wet well

Irrigation reservoir

Irrigation skid and pumps

Well 2P

Inactive Monitoring Wells 3A, 9A, 11A, and 12A installed as part of a long-term

groundwater monitoring program performed from 2006 until 2010

e Abandoned Monitoring Wells 1A, 2A, 2B, 2C, 2D, 3B, 8A, and 10A installed as part of
the long-term groundwater usage sustainability study. These wells were not actually
utilized during the monitoring program and were abandoned according to DWR and
Plumas County Requirements in 1998. Well abandonment was supervised by personnel
from the Plumas County Department of Environmental Health.

*  Golf course irrigation piping

¢ Golf course water features and connecting drainages (all are lined)

¢ Joint responsibility with GRCSD for Big Grizzly Creek influent/effluent pipe and

booster pump

1.2.2 Water Treatment Plant (WTP)

Domestic water supply for the Grizzly Ranch Development is provided by the GRCSD from
three wells onsite: Well 9M and 3P2 provide the primary source water and Well 1P provides
backup emergency supply. However, when the initial domestic water supply permit (01-02-
05P007) was issued in 2005, Wells 1P and 3P2 were used to supply water to the subdivision.
Because the combined water from these two wells was charactetized by elevated levels of
arsenic, iron, and manganese, the permitted treatment system included hypochlorination,
manganese dioxide media for iron and manganese removal, and granular ferrous oxide media for
arsenic removal. The initial permitted plant capacity was 250 gallons per minute (gpm).

Subsequent analytical testing indicated that Well 1P was the primary source of the atsenic
entering the treatment system. As a result, Well 1P was taken out of service in July 2008, and
Well 9M, which was installed in 2005, was approved for drinking water supply in 2014.
Currently, Wells 3P2 and 9M are used for domestic water supply, and the arsenic concentration
in both of these wells is below the Maximum Contaminant Level (MCL) of 10 ug/L. Well 1P
has been disconnected from the domestic water supply system but remains permitted for
emergency supply.

The current treatment system includes automated pre-chlorination and a two-stage media
filtration system. The first stage of treatment consists of three parallel, 3-foot-diameter
oxidation filters containing Pentair-Penox manganese dioxide media. This stage is designed to
remove iron and manganese from the raw groundwater. In addition, the Penox media has
shown in both pilot and full-scale testing at other sites to have the ability, in the presence of free
iron, to remove approximately 50 percent of both Arsenic 3+ and Arsenic 5+.

The second stage of the treatment process consists of three parallel, 4-foot-diameter adsorption
medial filters. These units contain Severn Trent Setrvices-Bayoxide 33 granular ferrous oxide

P:\Projects\2013\71318 Grizzly Ranch CSD Support \ROWD\Grizzly Ranch Dev_ROWD TEXT_0331 15.docx 3




media for the final removal of arsenic to ensure permit compliance with a total arsenic
concentration of less than 10 parts per billion (ppb). The second-stage treatment process can be
bypassed.

Following treatment, the water is pumped to a 675,000-gallon storage tank. A schematic of the
GRCSD water treatment train is included as Figure 2.

1.2.3 Wastewater Treatment and Reclamation Facility (WRF)

Once operational, the WRF effluent can discharge to three locations: the irrigation reservoir wet
well, a separate emergency storage pond, and Big Grizzly Creek during peak winter flows.

Individual WRF components, in order from upstream to downstream, consist of the following:

e Headworks equipped with flow meter and rotary drum for grit and coarse solids removal
® A sequencing batch reactor for waste strength reduction and nitrogen removal
e A surge basin to maintain stable system flow

e Multimedia filters incorporating anthracite silica sand for additional reduction of
biological oxygen demand, total suspended solids, and turbidity

e Contact disinfection system using sodium hypochlorite solution

e Dechlorination system using sodium bisulfite injection
After treatment, the WRF effluent will be piped to a distribution box and routed to the irrigation

wet well, a lined (double 40-mil HDPE) emergency storage pond, or to Big Grizzly Creek. The
WRF will only discharge to Big Grizzly Creek during the months of December through March.

The WRF layout is shown on Figure 3, while the WRF effluent distribution infrastructure is
shown on Figure 4.

1.2.4 Golf Course Irrigation and Water Features

This portion of the facility is owned and operated by the GRGC. The recycled water supply will
comprise only a small percentage of the total irrigation demand of the golf course. The major
supply of irrigation water is raw surface water from Big Grizzly Creek and supplemented from
onsite wells owned by the golf course (not GRCSD). Irrigation water intake from the creek is
located almost one mile downhill from the golf course, and water must be pumped to the golf
course irrigation pump station.

Currently, the irrigation reservoir receives water from the following sources:

e Well 2P: 175 gpm May through October, approximately 45 million gallons/season

e Big Grizzly Creek: 315 gpm May through October, approximately 81 million
gallons/season

e Filter Train Backwash: 7,800 gallons/month, approximately 94,000 gallons/year

During the irrigation season, water from Big Grizzly Creek is pumped for irrigation on the golf
course. In the future, this will be mixed with recycled water to supply the golf course irrigation

P:\Projects\2013\71318 Grizzly Ranch CSD Support \ROWD\Grizzly Ranch Dev_ROWD TEXT_033115.docx 4



- Well 9M
Permit yield 250 gpm
Backwash

6,900gallons/event
1.5 million gallons

Well 1P
Currently offline
Permit yield 135 gpm
675,000~ -
‘:3"0"9 Water Treatment Plant
. ‘Orag . 250 gpm capacity
ank
To service
connections
Well 3P2
Permit yield 20 gpm
Key
“ Physical Disconnection : Figure 2
Grizzly Ranch
D Flow Direction CSD Water Treatment Flow Summary



Influent Liff influent Flow
Station(s) Meter

Pumping -

Coaguient
(If necessary)

Surge

Turbidity
Analyzer

Basin !
Basin Static Mixer
Sludge to proceassing
Recycle
Pl
Imigation
Wet Well
' To
Wells b
Chlorination
Backwash
= - SR Bow Big Gnrizzly Creek
De-Chiorination Metering (via WTP)
Chlorine Analyzer P Discharge To
Big Grizzly Creek
FIGURE 3
WASTEWATER TREATMENT
AND RECOVERY FACILITY
GRIZZLY RANCH

PLUMAS COUNTY, CALIFORNIA

P:\GIS\71318\ROWD\71318_WastewaterTreatment.docx




TO IRRIGATION DISTRIBUTION SYSTEM —== S

- @ {

[ > HIGH WATER LEVEL
MNACAL AA NNAA
LOW WATER LEVEL
w0 b AN SATER R
<

AAAAAAAAAAAAAAANA

8

GOLF COURSE IRRIGATION GOLF COURSE LAKE
PUMP STATION

| [WRF.
( Q f\1 g: >
11 GPM  UNI-DIRECTIONAL
FLOWMETER
LOW
PRESSURE = ——
SEWER a o 9 AAAAAAAANAAA,
COLLECTION d PRY
SYSTEM ¢ 2
R :) 53 EMERGENCY STORAGE POND 35 GPM
04
- Lo e tosn
Y
I 3
T {BI~DIRECTIONAL FLOWMETER
IRRIGATION BOOSTER PUMP LEGEND
g @ @—{S]  SOLENOID SHUT-OFF VALVE
cﬂ - CHECK VALVE
VALVE BOX — )
\ Q MANUAL VALVE
8" T-SCREEN INTAKE — @ Prv PRESSURE RELIEF VALVE
~— I FLOW METER
B e : — 4" DIFFUSER PIPE —
e o e i a3
& b L s
BiG 7 G K
] Ry 2> Iy ¢ REE
\.\\\\______”/‘
FIGURE 4
7 RA WRF EFFLUENT INFRASTRUCTURE
\ ) GRIZZLY RANCH
SOURCE: PACE 2010 PLUMAS COUNTY, CALIFORNIA

P:\Projects\2013\71318 Grizzly Ranch CSD Support\ROWD\71318_Figure 4_WRF Effluent Infrastructure.doc




pump station. During non-irrigation seasons, effluent from the WRF will be discharged into Big
Grizzly Creek. WRF discharge into the wet well is anticipated to be a maximum of 111 gpm
(PACE, 2010). The WRF effluent will be pumped to the wet well only from May through
October.

Currently, water from Big Grizzly Creek (and eventually recycled water from the WRF) is
pumped into a 6-inch distribution line to the irrigation pump station at the golf course.
Recycled water enters through the top of the wet well of the pump station. The wet well
doubles as a recycled water storage tank and has the capacity to store 10,000 gallons of recycled
water.

There are two pump systems in the wet well. These are owned and operated by the GRGC.
One pump system is for water feature circulation and the other is for irrigation of the golf
course. The recirculation pump draws water from the lake and pumps it up to the top of the
water features (it then flows downhill back into the lake). The recirculation pump was installed
in a standpipe connected to the lake suction line to separate it from the recycled water in the wet
well. Under normal operation, the recirculation pump does not use recycled water unless the
recycled water level rises and overtops the standpipe (the water in the recirculating water features
is potable and does not normally contain recycled wastewater). If the recycled water storage
level exceeds the height of the standpipe, it can flow over the standpipe, bypassing the flap gate